s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 7 / 15MHz / 64QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ paps
20 gl _BPURIOUS | INE_ABS PABS 20 dblfe _$PURIOUS LINE ABS pajsS
10 dBm. { 10 dBm

|
} 0 dem

0 dam ‘ “
10 dom l \ -10 dem . N\

/ l
50 dam ‘ P -20 dBm i
SPURIOUS_LINE_ABS | I .t
-3p dem
-30 dBm | il m f
[ ] 4o cer ' o
40 dom I \ N . oy
‘Wﬂ“ T W dem f ==
~50 dBm f [ i V _fwwﬂ‘l\' '
| PRI LAY I R | RS
i -60 dem
-50 dBm
Start 2.555 GHz 10005 pts Stop 2.595 GHz

Etort 2,475 Ghz 8004 pts Stop 2.515 GHz | ||5-ERe v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.56915 GHz 20.06 dBm -9.94 db

2.475 GHz 2.490 GHz 1.000 MHz 2.48737 GHz -42.28 dém -17.29 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -25.75 dBm -15.75 dB

2.490 GHz 2.495 GHz 1.000 MHz 2.49417 GHz -38.44 dém -25.44 db 2.571 GHz 2.575 GHz 1.000 MHz 2.57108 GHz -40.38 dBm -30.38 dB

2,455 GHz 2.496 GHz 150,000 kHz 2.49531 GHz -49.47 dBm -36.47 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57580 GHz 35,19 dBm Z22.19 db

2,496 GHz 2.515 GHz 100,000 kHz 2.50083 GHz 19.83 dBm -10.17 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58012 GHz 46,67 dbm 51.67 dB

]" 1

Date: 19.0CT 2017 16:45:17

i

Date: 18.0CT 2017 16:50:01

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) =)

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
20 db’IﬂH BPURIOUS_) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem- 10dBm
dl 0 o
0 dBm r \ f 1
-10 dém 'i” dem i !
‘ \ -20 dBm T

l |
SPURIOUS_LINE_ABS | } \
-30 dBm 30 dem

MM ,;/ -+0 dBm L.M

-40 dBm
L T M""Nn......_
- -50 dBm
“50 dBm
-60 dBm
-60 dam
Start 2.555 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.515 GHz | ||5-050e v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit 2,555 GHz 2.570 GHz 100.000 kHz 2.55871 GHz 1.96 dBm -28.04 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz -35.64 dém -10.64 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -31.58 dBm -21.58 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49433 GHz -31.89 dém -18.69 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57129 GHz -28.83 dBm -18.83 dB
2,455 GHz 2.496 GHz 150,000 kHz 2.49559 GHz -39.77 dBm -26.77 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57562 GHz 32.00 dbm 19,00 dB
2,496 GHz 2.515 GHz 100,000 kHz 2,50903 GHz 1.43 dBm -28.57 dB 5.585 GHz 5.595 GHz 1,000 MHz 5.58503 GHz ~41.26 dbm 1626 dB

]" 1

Date: 19.0CT 2017 16.48:26

i

Date: 19.0CT.2017 16:51:11

SPORTON INTERNATIONAL INC. Page Number 1 A7-28 of 43
TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
20 gl _BPURIOUS | INE_ABS PABS . 20 dblfe _$PURIOUS LINE ABS u,\-.j
10 dem 10 dBm l

0 dBm

0 dém

\'
l
10 dBm \'
f“ : f

SPURIOUS_LINE_ABS | i
| -30 dBm |
-30 dBm [ ,L “ |' f'
1
! I -4 dem ” 7
-40 dBm \
i ‘ » M% hH V,q ” ﬂ b g ] M} Nosmerione e mtmimemo———
-50 dBm A \ Y| L~
a %M«w l‘\r-ﬂmww-wmuwl L 60 dBm
-50 dBm
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Etort 2,475 Ghz 8004 pts Stop 2.52 GHz ) || mhere v
Spurious Emissions _— Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 21.43 dém -8.57 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48968 GHz -43.48 dém -18.48 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -23.75 dBm -13.75 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49236 GHz -39.62 dém -26.62 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57105 GHz -36.06 dBm -26.06 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49550 GHz -49.51 dBm -36.51 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57782 GHz 232.79 dbm 219,70 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50108 GHz 22.02 dem -7.97 d& 2,550 GHz 2.595 GHz 1.000 MHz 2.59402 GHz -46.76 dbm -21.76 dB

]’r 1

Date: 24 AUG 2017 14:18:22

i

Date: 24 AUG 2017 14:27:52

Lowest Band Edge / Full RB Highest Band Edge / Full RB

-30 dem: | |

] [l o \ '

™ L'\umn\”*"‘" 40 dBm kN e

tr m

Spectrum Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dem- 10dBm
o dem abacins et el i, o e ,.\
-10 dém ( 1| -10 dem

_9n Aarn,
SPURIOUS_LINE_ABS

-30 dBm:

-40 dBm

-50 dBm
-50 dBm
-60 dBm
-60 dam
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Btort 2,473 GHz 8004 pts Stop 2.52 GHz ||| g hane v
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.55804 GHz 2.31 dBm -27.69 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49045 GHz -28.15 dém -4.15 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57002 GHz -27.72 dBm -17.72 dB
2,480 GHz 2.495 GHz 1.000 MHz 2.40488 GHz -27.09 d&m -14.09 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -26.23 dbm -16.23 dB
2,455 GHz 2.496 GHz 200,000 kHz 2.49578 GHz -32.97 dBm -19.57 dB 2.575 GHz 2.590 GHz 1,000 MHz 2.57502 GHz 29.00 dbm 16,00 dB
2.496 GHz 2.520 GHz 100.000 kHz 2.50960 GHz 2.32 dem -27.62 d8 2,550 GHz 2.595 GHz 1.000 MHz 2.59045 GHz -44.11 dbm -19.11 dB

]’r 1

Date: 24.AUG.2017 14:20:40

i (|

Date: 24 AUG 2017 14:31:20

SPORTON INTERNATIONAL INC. Page Number 1 A7-29 of 43
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG76

2713-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PABS 20 ghifie_EPURIOUS LINE 4BS Mﬁl
10 dBm H 10 dBm I
s | oo |
-10 dBm: j\ -10 dBm
B ! |
20 i \ -20 dem |
SPURIOUS_LINE_ABS | “
-30 dBm b L
30 dem [ I(
r M I -4h dem -
o ™ [ ' I I Y W
— o J hﬂ'\L \\ <0 dem ‘ efromismpen
S e m I 4 VA LJ ™
W w7 f I . ,.u”L -
W L S W M N Lr\ “60 dBm
-0 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start Z.475 GHz 8004 pts Stop 2.52 GHz Jilspurious 5
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56892 GHz 20.82 dém -9.18 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48944 GHz -42.48 dém -17.48 d 2.570 GHz 2.571 GHz 500.000 kHz 2.57008 GHz -22.51 dBm -12.51 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49181 GHz -39.40 dém -26.40 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67132 GHz -37.70 dbm ~27.70 db
2.485 GHz 2.496 GHz 200,000 kHz 2.49551 GHz -47.08 dBm -34.08 dB 5575 CH= 2590 GHz 1,000 MHz 57730 oHe 3418 dom 2118 db
2496 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 21.12 dBm -6.88 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59496 GHz -46.74 dBm -21.74 dB
Y
I 1 P

Date: 24 AUG 2017 14:19:31

Date: 24 AUG 2017 14:29.01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 24, AUG.2017 14:21.49

. o
Spectrum Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
20 db’IHH BPURIOUS_) INE_ABS PABS 20 th_llP SPURIOUS_LINE_ABS PASS
10 dBm 10dBm
0 dem r " \ 0 o —w\
-10 dam -30 dém I l
o0 Aam l I -40 dem T
SPURIOUS_LINE_ABS | {' \ !
30 dam || e o |
hm "‘”‘“’"J 40 dBm
40 dBm—
-50 dBm
S0 dem
-60 dBm
-60 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz |ilghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,550 GHz 2.570 GHz 100.000 kHz 2.56126 GHz 1.47 dbm -28.53 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -20.24 dém -4.24 de 2,570 GHz 2.571 GHz 500.000 kHz 2,57004 GHz -28.45 dBm -18.45 dB
2490 GHz 2.495 GHz 1.000 MHz 249494 Gz -27.25 dém -14.25 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57114 GHz -27.22 dem -17.22 d8
2.485 GHz 2.496 GHz 200,000 kHz 2.49583 GHz -33.45 dBm -20.45 dB 5575 CH= 2590 GHz 1,000 MHz 3 e751E oHe ~30°03 dBm 1703 db
2496 GHz 2.520 GHz 100.000 kHz 2.51415 GHz 1.45 dBm -28.55 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59022 GHz -44.54 dBm -19.54 dB
Y
I 1 P

Date: 24 AUG 2017 14:30:10

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A7-30

of 43



s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

pec

m x| spectrum

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhihe_§PURIOUS }INE_ABS PAES 20 ghifie_EPURIOUS LINE 4BS u,\-.--.;l
10 dBm H 10 dBm “
0 dBm / T 0dem H
-10 dBm
10 dem |
h v |
5 dam | 20 dem / |
SPURIOUS_LINE_ABS | r A i
-3 dem
-30 dBm ‘ t {l m | J m
o [ | ﬂ \\ 40 dem .{ M.( w J"\\
T ;
S0 b ‘“—vf— s || ]'PI'\ i “ “ -39 dem )J [
Wl Y | hamersernendoni
u\“w“’J L""M’\-ww«-/ b K. -60 dBm
-0 dem
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2,475 GHz 8004 pts Stop 2.52 GHz Jilspurious 5
Spurious Emissions _— Rangelow | RangeUp | REW | Frequency |___pPowerabs | Alimit |
__Rangelow | Rangeup | RBW | Fraquancy |__Powerabs | Atimit__| 2,550 GHz 2.570 GHz 100.000 kHz 2.56890 GHz 20.42 dém -9.58 db
2.475 GHz 2.490 GHz 1.000 MHz 248329 GHz -44.40 dBm -19.40 d8 2.570 GHz 2.571 GHz 500,000 kHz 2.57001 GHz -23.47 dBm -13.47 dB
2490 GHz 2.495 GHz 1.000 MHz 249205 GHz -38.67 dém -25.67 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87117 GHz -40.03 dBm -30.03 d&
2.485 GHz 2.496 GHz 200,000 kHz 2.49557 GHz -48.76 dBm -35.76 dB 5575 CH= 2590 GHz 1,000 MHz 2 e7731 oHe 36 18 dBm 2318 db
2496 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 20.07 dBm -9.03 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59231 GHz -46.53 dBm -21.59 dB

]" 1

Date: 19.0CT 2017 16:53:34

i

Date: 18.0CT 2017 16:58:19

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum uél
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 AvgPwr

Limit ¢heck PABS | SPURLGIE CHBEKARS PABS
o0 dhlRE_PPURIOUS LINE_ABS PABS 20 bl —BPURIOUS LINE_ABS PAES
10 dBm- 10 dBm
0 dem 0

"' e
™ -
-10 dem | W -0 cm W“‘I

-30 dBm } |

_9n Aarn,
SPURIOUS_LINE_ABS

-30 dBm:

-p0 dBm-

o

—

o 40 dBm —
m-
—— T T
-l 50 dem
“50 dBm
-50 dBm:
60 dém
Start 2.55 GHz 10005 pts Stop 2.595 GHz
Start 2.475 GHz 8004 pts Stop 2.52 GHz | ||spurious
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit 2.550 GHz 2.570 GHz 100.000 kHz 2.55045 GHz 0.86 dBm ~20.14 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -34.84 dBm -9.84 de 2,570 GHz 2,571 GHz 500.000 kkz 2.57011 GHz -31.84 dem -21.84 dB
2,490 GHz 2.495 GHz 1,000 MHz 2,49260 GHz -31.92 dBm -18.92 dB 2,571 GHz 2,575 GHz 1.000 MHz 2,57110 GHz -30.03 dém -20.03 dB
2.495 GHz 2.496 GHz 200.000 kHz 2.49505 GHz -38.25 dBm -25.25 dB 2,575 GHz 2.580 GHz 1.000 MHz 2.57557 GHz -32.88 dBm -19.98 db
2.496 GHz 2.520 GHz 100.000 kHz 2.51544 GHz 0.37 dBm -29.63 dB 2,500 GHz 2,505 GHz 1.000 MHz 2,509013 GHz -45.82 dBm -20.82 dB
T
) { ) ) ( (]
Date: 19.0CT.2017 18:54:43 Date: 19.0CT.2017 16:59.28
SPORTON INTERNATIONAL INC. Page Number 1 A7-31 0f 43

TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No. : FG762713-01B

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A7-32 of 43
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dém Offset 11.90 dB

SGL Count 100/100

Mode Auto Swesp

Spectrum

Ref Level 0,00 dém Offset 11.90 d&

SGL Count 100/100

Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PAES
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS
20 d8 -20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
PN TPPEIGS. IR V) _40 dBm PEAA P IAAANN R
PRI P PR SRR Vo ey e W TSP T PR TR T e e W
el - e
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 894.56522 MHz -46.75 dBm -21.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.10185 MHz -46.56 dBm -21.66 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -46.30 dBm -21.30 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48777 GHz -46.05 dBm -21.05 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99580 GHz -43,32 dBm -18.32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03476 GHz -42,79 dBm -17.79 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95005 GHz -40.92 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85156 GHz -41.13 dBm -16.13 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76839 GHz -37.83 dBm -12.83 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75689 GHz -37.72 dBm -12.72 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.06625 GHz -37.70 dBm -12,70 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78714 GHz -37.61 dBm -12.61 dB
L I J v L )it J L
Date: 24 AUG 2017 11:33:20 Date: 24 AUG.2017 11:3d:14
Spectrum == spectrum -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PABS Limit ¢heck PA
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS
-20 dBm
_LINE_ABS [ SPURIOUS_LINE_ABS
A A A AMNA A ANAL _40 dBm INBAA A AAAAAARS,
MMWWM Y Y 'w 5 MMMW“M o s —
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 872.26637 MHz -46.85 dBm -21.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.70865 MHz -46.90 dBm -21.90 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.32789 GHz -46.57 dBm -21.57 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.34279 GHz -46.43 dBm -21.43 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99580 GHz -43,11 dBm -18.11 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03863 GHz -43.13 dBm -18.13 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.03 dBm -16.03 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41,05 dBm -16.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76689 GHz -37.93 dBm -12.93 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75389 GHz -37.96 dBm -12.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84813 GHz -37.65 dBm -12.65 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89513 GHz -37.64 dBém -12.64 d&
( ) J o ( ) ] T

Date: 24 AUG 2017 11:35.47

Date: 24 AUG.2017 11:36:40

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A7-33 of 43



SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS P
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
AR A A AAA AN 40 dB VA A A AR A
X An P y——— hdha a d B b ad Bl . g m | A P ——— A Y A ey o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 988.12344 MHz -46.57 dBm -21.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.01042 MHz -46.,99 dém -21,99 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.28172 GHz -46.56 dBm -21.56 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.33782 GHz -46.69 dBm -21.69 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99056 GHz -43,13 dBm -18,13 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08718 GHz -43,08 dBm -18,08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.97 dBm -15.97 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40,97 dBm -15.97 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76539 GHz -37.88 dBm -12.88 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77289 GHz -37.86 dBm -12.86 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85913 GHz -37.55 dBm -12,55 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78014 GHz -37.65 dBm -12.65 dB

\ )

Dater 24 AUG 2017 13:41:03

( I

Date: 24 AUG 2017 13:41:56

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum Spectrum
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
P PP PO 40 dem PPN TP
R BTV VS PR S P Rl Il a P NPT v e Sev e et R ] s 7 ol
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 911.046%8 MHz -46.75 dBm -21.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -46.77 dBm -21.77 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -46.16 dBm -21.16 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.27526 GHz -46.22 dBm -21.22 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98524 GHz -43,01 dBm -18,01 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03718 GHz -42.,39 dBm -17.89 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.85 dBm -15.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41.17 dBm -16.17 db
10.000 GHz 18,000 GHz 1.000 MHz 15.77089 GHz -37.79 dBm -12.79 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.73827 GHz -37.31 dBm -12.81 d8
18.000 GHz 26.000 GHz 1.000 MHz 18.06075 GHz -37.71 dBm -12.71 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.84013 GHz -37.60 dBm -12.60 db
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30.000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz -46.68 dBm -21.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -46.57 dBm -21,57 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.37605 GHz -46.59 dBm -21.59 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.27377 GHz -46.66 dBm -21.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98621 GHz -43,25 dBm -18,25 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08524 GHz -42,88 dBm -17.88 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98905 GHz -41.00 dBm -16.00 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -41.07 dBm -16.07 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77789 GHz -37.86 dBm -12.86 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77489 GHz -37.97 dBm -12.97 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85063 GHz -37.66 dBm -12.66 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78614 GHz -37.72 dém -12.72 dB
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30.000 MHz 1.000 GHz 1.000 MHz 933.83058 MHz -46.56 dBm -21.56 dB 30,000 MHz 1,000 GHz 1.000 MHz 895.53473 MHz -46.74 dBm -21.74 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.33782 GHz -46.64 dBm -21.64 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.34279 GHz -46.44 dBm -21.44 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98282 GHz -43,05 dBm -18,05 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03331 GHz -43.06 dBm -18.06 dB&
5.000 GHz 10.000 GHz 1.000 MHz 6.85006 GHz -41.08 dBm -16.09 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.69758 GHz -41,06 dBm -16.06 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77489 GHz -37.92 dBm -12.92 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77589 GHz -37.76 dBm -12.76 dB
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30.000 MHz 1,000 GHz 1.000 MHz 893.59570 MHz -46.88 dBm -21.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 948.37331 MHz -46.93 dém -21,83 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -46.31 dBm -21.31dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48727 GHz -46.09 dBm -21.09 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99540 GHz -43,19 dBm -18,10 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08331 GHz -43,08 dBm -18,08 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40.61 dBm -15.61 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40,92 dBm -15.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77239 GHz -37.66 dBm -12.66 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77189 GHz -37.62 dBm -12.62 d8
18.000 GHz 26.000 GHz 1.000 MHz 12.78964 GHz -37.76 dBm -12,76 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79664 GHz -37.56 dBm -12.56 dB
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30,000 MHz 1,000 GHz 1.000 MHz 907.65367 MHz -46.82 dBm -21.82 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.76962 MHz -46.70 dBm -21.70 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.33733 GHz -46.43 dBm -21.43 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.45500 GHz -46.49 dBm -21.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98766 GHz -43,32 dBm -18,32 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08331 GHz -42,84 dBm -17.84 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.84957 GHz -41.18 dBm -16.18 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -40,92 dBm -15.92 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76489 GHz -37.97 dBm -12.97 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76089 GHz -37.74 dBm -12.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70914 GHz -37.44 dBm -12.44 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.87713 GHz -37.49 dBm -12.49 dg
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30.000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -46.96 dBm -21.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -46.81 dém -21.81 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.29661 GHz -46.57 dBm -21.57 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.29165 GHz -46.38 dBm -21.38 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98524 GHz -43,10 dBm -18,10 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,00347 GHz -43,27 dBm -18.27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.83 dBm -15.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85606 GHz -40.87 dBm -15.87 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77689 GHz -37.84 dBm -12.84 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76789 GHz -37.83 dBm -12.83 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.12012 GHz -37.56 dBm -12,56 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79464 GHz -37.64 dBm -12.64 d&
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30.000 MHz 1.000 GHz 1.000 MHz 955.64468 MHz -46.84 dBm -21.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 913.95552 MHz -46.86 dBm -21.86 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -45.67 dBm -20.67 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48330 GHz -46.25 dBm -21.25 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98766 GHz -43,02 dBm -18,02 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03766 GHz -43,24 dBm -18.24 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.87 dBm -15.87 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.85306 GHz -41,08 dBm -16.05 db
10.000 GHz 18,000 GHz 1.000 MHz 15.77789 GHz -37.76 dBm -12.76 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77739 GHz -37.78 dBm -12.78 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.79864 GHz -37.64 dBm -12.64 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.80013 GHz -37.46 dBm -12.46 db
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30.000 MHz 1.000 GHz 1.000 MHz 915.89455 MHz -46.87 dBm -21.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 873.72064 MHz -46.96 dBm -21,96 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.31647 GHz -46.69 dBm -21.60 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.28271 GHz -46.54 dBm -21.54 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,14906 GHz -43,40 dBm -18,40 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,00492 GHz -43,17 dBm -18.17 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -40.67 dBm -15.67 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84957 GHz -40.91 dBm -15.91 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77139 GHz -37.77 dBm -12.77 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75939 GHz -37.85 dBm -12.85 d8
18.000 GHz 26.000 GHz 1.000 MHz 19.78764 GHz -37.46 dBm -12.46 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.78464 GHz -37.72 dém -12.72 dB
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Range Law Range Up | RBW | Frequency | Power Abs ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -46.85 dBm -21.85 dB 30,000 MHz 1,000 GHz 1.000 MHz 875.17481 MHz -46.80 dBm -21.80 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.36463 GHz -46.51 dBm -21.51 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.31747 GHz -46.48 dBm -21.48 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99347 GHz -43,27 dBm -18.27 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03960 GHz -43,23 dBm -18.23 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95005 GHz -40.92 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -41,02 dBm -16.02 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77239 GHz -37.78 dBm -12.78 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.73827 GHz -37.81 dBm -12.81 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.91463 GHz -37.60 dBm -12.69 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79514 GHz -37.47 deém -12.47 d&
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30.000 MHz 1.000 GHz 1.000 MHz 945,94953 MHz -46.94 dBm -21.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -46.86 dBm -21.86 db
1.000 GHz 2,490 GHz 1.000 MHz 2.31200 GHz -46.61 dBm -21.61 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.31300 GHz -46.53 dBm -21.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98185 GHz -42,97 dBm -17.97 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03863 GHz -43.13 dBm -18.13 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.81 dBm -15.81 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99005 GHz -40.87 dBm -15.87 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76889 GHz -37.80 dBm -12.80 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76089 GHz -37.78 dBm -12.78 dB
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30.000 MHz 1.000 GHz 1.000 MHz 8683.50055 MHz -46.71 dBm -21.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 880.50725 MHz -46.89 dBm -21.85 dB
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2,580 GHz 5.000 GHz 1.000 MHz 4.98621 GHz -43,21 dBm -18.21 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09305 GHz -43.21 dBm -18.21 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99255 GHz -40.92 dBm -15.92 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -41,03 dBm -16.03 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77689 GHz -37.93 dBm -12.93 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76589 GHz -37.95 dBm -12.95 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85313 GHz -37.43 dBm -12.43 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.79764 GHz -37.39 dBm -12.39 dB
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5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -40.81 dBm -15.81 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.77339 GHz -37.56 dBm -12.56 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.86463 GHz -37.61 dBm -12.61 dB
{ I ] P

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 7 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
N PP Y. M IR B 8 NA A ML
X An F—— Wi A Vg A o r rP —v———_ VN Y S v
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 919.77261 MHz -46.89 dBm -21.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -47.01 dBm -22.01 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -43.88 dBm -18.88 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48628 GHz -46.49 dBm -21.49 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98363 GHz -43,24 dBm -18,24 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03669 GHz -43,04 dBm -18.04 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95005 GHz -40.88 dBm -15.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.84407 GHz -41,08 dBm -16.05 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76839 GHz -37.91 dBm -12.91 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76789 GHz -37.94 dBm -12.94 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84963 GHz -37.46 dBm -12.46 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89463 GHz -37.58 dBm -12.58 d&
{ 1 J L] ( )| J L]

Dater 19.0CT 2017 16:47:19

Date: 19.0CT 2017 16:48:33

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
s, AdbA AR
x —— o A Y = or
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 926.55922 MHz -46.64 dBm -21.64 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47982 GHz -46.59 dBm -21.59 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99492 GHz -43,27 dBm -18.27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -40.80 dBm -15.80 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.76489 GHz -37.88 dBm -12.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.83814 GHz -37.58 dBm -12,58 dB
il
{ L J v

Date: 19.0CT.2017 16.52.05

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 7 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

(e ) =
L n =
Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
PN PYPRITY PO N | PP Yy
I e enet taaasess el MMM AR it - I e LSV - Rt M o v -
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 914.52504 MHz -46.89 dBm -21.89 dB 30,000 MHz 1,000 GHz 1.000 MHz 918.31834 MHz -46.74 dBm -21.74 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -44.97 dBm -19.97 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.33037 GHz -46.53 dBm -21.53 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99637 GHz -43.16 dBm -18.16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03718 GHz -43.13 dBm -18.13 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98855 GHz -40.91 dBm -15.91 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.98 dBm -15.98 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75939 GHz -37.86 dBm -12.86 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.77539 GHz -37.74 dBm -12.74 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.88313 GHz -37.64 dBm -12.64 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.06625 GHz -37.65 dBm -12.65 dB
{ 1 J L] ( )| J L]

Dater 19.0CT 2017 16:55:37

Date: 19.0CT 2017 16:56:50

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

heck PARS
SPURIONUS | INE_ABS PARS
S_LINE_ABS
P PYPRTY: PO 7
T ALY, o

MMWWM

Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 862.57121 MHz -46.92 dBm -21.92 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.44954 GHz -46.52 dBm -21.52 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99395 GHz -43,36 dBm -18.36 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95005 GHz -40.95 dBm -15.95 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.75639 GHz -37.88 dBm -12.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84613 GHz -37.60 dBm -12.60 dB
( I J ]

Date: 19.0CT.2017 17.00:22

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A7-42 of 43



saronas. FCC RF Test Report

Report No. : FG762713-01B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0086
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0088 PASS
-20 Normal Voltage 0.0085
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.33 5.54 6.06 6.52
Middle CH 5.59 5.57 6.35 6.64 PASS
Highest CH 5.25 5.71 6.26 6.67
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.81 6.46 - -
Middle CH 6.7 6.49 - - PASS
Highest CH 6.55 6.84 - -
SPORTON INTERNATIONAL INC. Page Number : A41-1of 43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
e att 0de  AQT 2ms @ RBW 20 MHz o Att 0d8 AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
. -
e 0o e
Y ~ X
! X \ =
\ i
| \
1E - 1E- . -
& | \;
1
|
| \
\ i \
\ N \ §
1E- ‘ - 1E- -
CF 2.565 GHz Mean Pwr + 20.00 dB CF 2.565 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2140 dem 26,61 dBm 5.41d8 2.81 08 .84 0B 5.33 0B 39 d8 Trace 1 [ 2211 dbm 28,45 dbm 5.34 d8 2.49 d8 4.61 d8 5.54 d8 5.00 6B
e —
L ] J [T L J J -
Date’ 24 AUG 2017 15:38.43 Date: 24 AUG. 2017 15:38.57
Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
e att 0de  AQT 2ms @ RBW 20 MHz 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP
(@153 view
S
o, -
s = R
~ ~\‘ ~
00 T - 00 -
- 5 35
1 S 3 o
| \
|
1E- i - 1E- T -
5 v 5
1
|
1E- - 1E- M[ .
CF 2.605 GHz Mean Pwr + 20.00 dB CF 2.605 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o147 dem 2711 dem 5.69 d8 2.99 6B 5.28 0B 5.5 0B 5.68 0B Trace 1 [ 22,02 dem 2827 dbm 5.25 d8 2.52 d8 4.67 d8 5.57 da 5.06 6B
e —
L JL J Gnnnnned L J ] L.
Date’ 24 AUG. 2017 154014 Date’ 24 AUG 2017 154028
Spectrum i Spectrum i

Ref Level 30.00 dém  Offset 11,90 d&
po ALt 30de AQT 2ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 11,90 d&
30de AQT 2ms @ RBW 20 MHz

CF 2.645 GHz

Mean Pwr + 20,00 dB

00

CF 2.645 GHz

Mean Pwr + 20.00 dB

i y G ive Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 21.16 dBm 26,50 dBm 5.34 dB 3.01 dB 4.90 dB dB 5.33 dB
—— —
L JL J SERIAAEED e

Date: 24 AUG.2017 15.40.42

i y G ive Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.77 dBm 28,16 dBm 6.39 dB 2.84 dB 4.93 da 5.71 d8 6.09 dB
—— —_—
L JL J AR e

Date: 24 AUG.2017 154055

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
e att 0de  AQT 2ms @ RBW 20 MHz I At 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
i e
0. — 0.
0.0 —— 0.0 —~
'\\‘ '\\‘
1E- - 1E- -
1
B
N 3 N
1E- - 1E- \ —
CF 2.565 GHz Mean Pwr + 20.00 dB CF 2.565 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 i y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,77 dem 26,68 dbm 6.11 d8 3.28 0B 5.5 6B 5.06 0B 5.12 08 Trace 1 [ 2126 dem 28,75 dem 7.49 d8 3.19 d8 5.30 d8 5.52 d8 16 d&
— e
L L J L L J

Date: 24 AUG.2017 15:41.20

Date: 24 AUG.2017 153828

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Offset 11,90 db
2ms @ RBW 20 MHz

Ref Level 30.00 dém
30ds  AQT

Spectrum

Ref Level 30.00 dém
30 de

Offset 11,90 db
AQT 2ms @ RBW 20 MHz

¥
N
1E- - 1E- -
\ \‘
! T
1E- | - 1E- ‘\ .
CF 2.605 GHz Mean Pwr + 20.00 dB CF 2.605 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2054 dbm 26,97 dbm 5.43 d8 3.42 0B 5.86 0B 5.35 0B 5.43 0B Trace 1 [ 20,94 dbm 28,65 dbm 7.71d8 3.25 d8 5.35 d8 5.64 d8 7.30 68
— —
L )i )| L L )i J LEERRERE I

Date: 24 AUG.2017 15:38.45

Date: 24.AUG.2017 15:38.00

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum s Spectrum s
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o Att 0d8 AQT 2ms @ RBW 20 MHz o Att 0d8 AQT 2ms @ RBW 20 MHz
TRG:IFP
(@153 view
==
o,
0.0 - <
R R
1E- - - 1E- < -
& \ \;
[ 3
|
Y \I N
1E- - 1E- T
. i <
CF 2.645 GHz Mean Pwr + 20.00 dB CF 2.645 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,35 dem 26,70 dBm 5.35 d8 3.48 0B 5.5 6B 5.26 0B 5.38 0B Trace 1 [ 20,77 dem 28,46 dbm 7.69 d8 3.39 d8 5.48 d8 6.67 d8 7.36 08
—— —_— ——
L JL J AR e L JL J LEERRERE I

Date: 24 AUG.2017 153815

Date: 24 AUG.2017 15:38.28

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 11,90 d&

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
\ = RS
1E- - - 1E- -
X & \ \;
¥ \
N It
\ . |
- - 5
\
N L \
1E ‘ 1E- -
CF 2.565 GHz Mean Pwr + 20.00 dB CF 2.565 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.53 dBm 26,69 dBm 7.16 d8 2.10 dB 5.86 dB 6.81 dB 7.16 dB Trace 1 20,23 dBm 28,00 dBm 7.77 d8 2.99 d8 5.13 d8 6.46 dB 2 dB
e e
L ] J L - L J J "

Date: 19.0CT 2017 17:1247

Date: 19.0CT 2017 17:11:14

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
s S
a = a == |
B ko
0.0 —— 0.0 —~
Bt - =,
¥ ¥
\ X . X
1E- - 1E- -
3 5t N it
; 5
{ 5
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= = 1
(w
N \ \
1E- - 1E- < -
CF 2.605 GHz Mean Pwr + 20.00 dB CF 2.605 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.80 dbrm 26,64 dBm 7.04 d8 .13 4B 5.83 0B 5.70 0B .01 68 Trace 1 | 20,20 dem 28,06 dbm 7.85 d8 3.19 d8 5.16 d8 5.49 d8 B
e e
L )i J [ L ) ] SRR e

Date: 19.0CT 2017 17:11:28

Date: 19.0CT 2017 17:11.47

Highest Channel / 1RB

Highest Channel / Full RB

Ref Level 30.00 dém  Offset 11,90 d&

Spectrum

Ref Level 30.00 dém  Offset 11,90 d&

o att 0ds AQT 2ms @ RBW 20 MHz o att 0ds AQT 2ms @ RBW 20 MHz
TRG:IFP
@153 view
s
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0.
< 00 gty
\ = 3 RS
Y Y
1E- - 1E- - -
\ X 5 X
\ AN
1
‘ \ \ \
1E- T - 1E- .
CF 2.645 GHz Mean Pwr + 20.00 dB CF 2.645 GHz Mean Pwr + 20.00 dB

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.19 dBm 26,04 dBm 6.85 d8 3.33 dB 5.71 dB 6.55 dB 6.84 dB
e
L JL J HEREREEED e

Date: 19.0CT 2017 17:1208

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.94 dbm 28,03 dbm 8.09 d8 3.28 d8 5.48 d8 5.84 d8 7.65 08
e
L )i ] (I

Date: 19.0CT 2017 17:1222
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saronas. FCC RF Test Report

Report No. : FG762713-01B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.92 4.88 9.79 9.65 | 14.27 | 14.24 | 20.06 | 19.98
Middle CH - - - - 4.93 4.78 9.63 9.65 | 14.39 | 14.30 | 20.02 | 20.10
Highest CH - - - - 4.72 4.75 9.69 9.69 | 14.21 | 14.15 | 20.30 | 20.14

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.85 - 9.63 - 14.21 - 20.1 -
Middle CH - - - - 4.86 - 10.01 - 14.30 - 20.34 -
Highest CH - - - - 4.84 - 9.69 - 14.27 - 20.34 -

SPORTON INTERNATIONAL INC. Page Number : A41-5 of 43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel /

5MHz / 16QAM

(=]

L I ]

Date: 24 AUG.2017 15:28.45

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.19 dBm| ™M1[1] 14.26 aBm)
44000 GHz 2 0200 GHZ,
20 20
3l ndB 26.00 dB)| e ndB 26.00 dB|
0 A T e T 4.915000000 MH| e AT AT\ AR Ay 4.875000000 MH|
T Q factor 1 520.3] | Q factor 1} 524.2]
od / \ od |
! \ |
¥ \: 04 y
-10 df T -10 d
/ Y (
4 20 d
i T T A \
"/ - - ~ PR ETA AT N
Ve Ll ~
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5575 GHz 1001 pts Span 10.0 MHz CF 2.5575 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.55744 GHz 15.19 dam nd8 down 4.915 MHz ML 2.555302 GHz 14,26 dam nd8 down 4.875 MRz
T 1 2,555032 GHz -10.84 dam nd8 26.00 dB TL L 2,556052 GHz -11.71 dm n 26,00 d8
T2 1 2559948 GHz -10.61 d8m Q factor 520.3 T2 1 2.555928 GHz -11.94 ddm Q factor 524.2

L U

Date: 24 AUG 2017 15.29.56

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I ]

Date: 24 AUG.2017 153028

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.20 dBm| ™M1[1] 15.50 aBmj
2.60290200 GHz 2.60668800 GHz,
20 - 20 ]
¥ ndB R 26.00 dB| ndB 26.00 dB|
g A Ve Prn /B W 4.925000000 MHz| 0d e . \a»).-\,\_xi\nh ~ 4.775000000 MHz|
T Q factor 528.5) Q factor | 545.9)
/
od 0d : |
1
104 - 104 - -
| \
\\/' \
- ~ — WS
g ] A N\ W
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,605 GHz 1001 pts Span 10.0 MHz CF 2.605 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.602902 GHz 16.20 dBm nd8 down 4.925 MHz ML 2.605688 GHz 15.59 dam nd8 down 4.775 WAz
TL 1 2,602502 GHz -9.67 dBm nd8 26.00 dB TL L 2.602602 GHz -10.39 dBm nd8 26.00 dB
T2 1 2,607428 GHz -9.75 dBm Q factor 528.5 T2 1 2.607378 GHz -10.20 d8m Q factor 545.9

L U

Date: 24 AUG 2017 15:30:39

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

J

Date: 24.AUG.2017 15:31.08

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.18 dBm| mili]
2.65370900 GHz, 265085200 GHZ,
e nddly 26.00 dB| & X ndB 26.00 dB)|
. - o e B\ e 5 AN P VS B 5
w0 e A A el B 4.715000000 MHz| 104 el W sty OB f\ 4.745000000 MHZ]
( Q factor | 562.9) i Q factor | 558.6]
ad | od { |
i+ k I A
g ; 3 o4 ; :
N | \ N {
o0 JL Py REL ; a,, A S e
3049 WA SwarE | =0 7 R P -]
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6525 GHz 1001 pts Span 10.0 MHZ CF 2.6525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 2653709 GHz 15.18 dBm ndB down 4.715 MHz ML 2.850852 GHz 15.52 dBm ndB down 4,745 MHz
TL 1 2650142 GHz -10.07 dém ndé 26.00 dB TL 1 2.650152 GHz -10.19 dém ndé 26.00 d8
T2 1 2654853 GHz -9.56 dBm Q factor 562.6 T2 1 2.654898 GHz -10.08 dém Q factor 550.6

L )i

Date: 24 AUG 2017 15:31:19
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Spectrum b Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.78 dBm| ™M1[1] 16.00 aBm}
v 2.5628170 GHz 572230 GHz,
= - - ndB X, 26.00 dB| @ ndB . 26.00 dB|
o 4T [ 9.790000000 MHZ 04 AN P B 9.650000000 MHZ]
/ Q factor | 261.8] ’. Q factor | 265.0|
od \ 0 di |
! i 4 !
-tod - ﬁ -10d l\
/ i /
= a‘ PN A = Y v v
Iy Y -
- <50
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.56 GHz 1001 pts Span 20.0 MHz CF 2.56 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.562817 GHz 16.78 dam nd8 down 9.79 MHz ML 2.557233 GHz 16.00 dam nd8 down 9.65 WHZ
T 1 2,555165 GHz -6.92 dBm nd8 26.00 dB TL L 2,556185 GHz -9.74 dBm n 26,00 d8
T2 1 2,564955 GHz -9.09 dBm Q factor 261.8 T2 1 2.564835 GHz -10.31 dém Q factor 265.0
L U J wa L JU J

Date: 24 AUG.2017 15:31.50

Date: 24 AUG 2017 15:32:00

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum Spectrum o
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.62 dBm)| ™M1[1] 15.76 aBm)
2.6040610 GHz . 2.6023830 GHZ]
= ndg . 26.00 dB| @ X 26.00 dB|
104 P et 9.630000000 MHz| 104 i VT 9.650000000 MHz|
7 Q factor \ 270.4) I Q factor \ 269.7)
d J 1 4 | )
o - - 0 T
-10 é T -10 d =
3 {
~ \
204 e —— 20 08— Ay e
e’ Ty Pz oA
a0 a0
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.605 GHz 1001 pts Span 20.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.604061 GHz 16.82 dsm nd8 down 9.63 MHz ML 2.502383 GHz 15.76 dam nd8 down 9.65 WHZ
T 1 2,600185 GHz -9.58 dBm nd8 26.00 dB TL L 2.600165 GHz -11,00 dam nd8 26.00 dB
T2 1 2,609815 GHz -8.57 dBm Q factor 270.4 T2 1 2.609815 GHz -11.32 d8m Q factor 269.7

L I ]

Date: 24 AUG.2017 15:32.30

U ]

Date: 24 AUG 2017 15:32.40

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 0de  SWT  12.6ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.09 dBm| mili] 16.17 dBm|
2.6523580 GHZ| ' 2.6590770 GHz
1
e - o 26.00 dB| & - ndg ¥y 26.00 dB)|
w0 A e e T ©.690000000 MHZ 104 Vet N e W Y e ) ©.690000000 MHZ]
f Q factor | 273.7] / Q factor \ 273.9]
od : Li 0d
T i
J ¥ ¥ g ¥
- -10
[ \ o
-
foee ™ \ W
= WAl e, [y | A N
. - _ P SN
.
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.65 GHz 1001 pts Span 20.0 MHZ CF 2.65 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.652358 GHz 17.09 dBm ndB down .65 MHz ML 2.853077 GHz 16.17 dBm ndB down 9,69 MHZ
TL 1 2645165 GHz -8.93 dém ndé 26.00 dB TL 1 2.645185 GHz -9.04 dBm ndé 26.00 da
T2 1 2654855 GHz -8.32 dBm Q factor 273.7 T2 1 2.654875 GHz -9.61 dBm Q factor 273.8
L ) - L )i ) L

Date: 24.AUG.2017 153310
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum

(=]

Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz

(=]

Spectrum

Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz

L I ]

Date: 24 AUG.2017 15:3350

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.65 dBm| ™M1[1] 15.54 aBmj
2.5662760 GHz 567840 GHZ,
= 26.00 dB| @ nd 26.00 dB|
S "
10 d ! 14.266000000 MHz| 0d Tdna, e B SN 14.236000000 MHZ]
i 179.9] i Q factor 179.7]
o4 i 0d ¢
10 d 3 10 di 4
/ ]
20 d 20 d i
e g g \
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,566276 GHz 15.65 dBm nd@ down 14.266 MHz M1 2.558784 GHz 15.54 dBm nd@ down 14,236 MHZ
T 1 2,555277 GHz -10.20 dBm nd8 26.00 dB TL L 2,555307 GHz -10.90 dBm n 26.00 d8
T2 1 2,569543 GHz -9.73 dBm Q factor 179.9 T2 1 2.569543 GHz -9.85 dBm Q factor 179.7

L U ]

Date: 24 AUG 2017 15:34:00

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(=]

L I ]

Date: 24 AUG.2017 15:34:30

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dém  Offset 11.90 db = RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.50 dBm| ™M1[1] 14.47 aBbmj
2.6055990 GHZ| 2.6044010 GHz
20 Al 20
N T ndB - 26.00 dB)| e ndB 26.00 dB|
~ e | MmN net | A
04 e e [ s B A 14.386000000 MHZ| 104 \ ¥ N e L 1% FPoUDORNI M 12
T Q factor \ 181.1 i factor | 182.2)
i L L A | |
o - T 0 1 T
¢ \ 1 1
-10 df -10 d
\ T
! L
Yo o 20 d\. - FaRY NP
P Al \ o
v . w5 A Semp
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,605 GHz 1001 pts Span 30.0 MHz CF 2.605 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.605599 GHz 16.50 dam nd8 down 14.386 MHz ML 2604401 GHz 14,47 dBm nd8 down 14,296 MHz
TL 1 2,597747 GHz -9.00 dBm nd8 26.00 dB TL L 2,597777 GHz -10.94 dbm nd8 26.00 dB
T2 1 2612133 GHz -9.14 dBm Q factor 1B1.1 T2 1 2.612073 GHz -12.56 dam Q factor 182.2

L U ]

Date: 24 AUG 2017 15:34:40

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

J

Date: 24.AUG.2017 153511

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.68 dBm| mili]
2.6496580 GHZ|
e ndg 26.00 dB| & ndg M1 26.00 dB|
04 Y Do BV 14.206000000 MHz| 104 f T Aol LB 14146000000 MHz]
Q factor N\ 186.5} 7T Q factor 187.6)
| i {
0 di .\( o i
BUE! {; -10d <
720 fam—r o L3 = ! P A
AT V™V e
)
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6475 GHz 1001 pts Span 30.0 MHZ CF 2.6475 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.649653 GHz 15.68 dBm ndB down 14.206 MHz ML 2.653104 GHz 13.85 dém ndB down 14146 MHz
TL 1 2640427 GHz -9.46 dBm ndé 26.00 dB TL 1 2.640427 GHz -12.03 dém ndé 26.00 d8
T2 1 2654633 GHz -10.14 dém Q factor 186.5 T2 1 2.654573 GHz -13.11 dém Q factor 187.6

L )i ] -

Cate: 24 AUG 2017 15:25:21
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SPORTON LAB.

FCC RF Test Report

Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

L I ]

Date: 24 AUG.2017 153551

Spectrum b Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 dB = RBW 1 MHz
o Att SWT  57ps @ VBW 3MHz  Mode Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
35 dBm)| " M1[1] 20.67 dBm|
- 02750 GHz - ¥ 2.5654400 GHz]
A 26.00 dB| e _nde_ . 26.00 dB|
w0 20.060000000 MHz| 0d Y, - - 2 TN 19.980000000 MHz|
/ Q factor 128.1] / Q factor \\ 128.4)
o d 0 di i
1 : g
¥
04 ﬂ! 104 ’T ‘:\
- S N 4./
20 goq— e B —] N k' —
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.565 GHz 1001 pts Span 40.0 MHz CF 2.565 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,570275 GHz 19.35 dBm nd@ down 20.06 MHz M1 2.56544 GHz 20.67 dBm nd@ down 19,98 MHZ
T 1 2,55493 GHz -6.52 dBm nd8 26.00 dB TL L 2,55505 GHz -5.21 dBm n 26,00 d8
T2 1 2,57499 GHz -6.61 dBm Q factor 128.1 T2 1 2.57503 GHz -5.26 dBm Q factor 128.4

U ]

Date: 24 AUG 2017 15:36:01

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

L I ]

Date: 24 AUG.2017 153631

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 dB = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.28 dBm| ™M1[1] 16.67 aBmj
L 2.6007640 G 2.6025220 G
- - 2.(m|/2|suuwul \:; - ‘ 2.602 ;sﬂulé Il‘;
[~ ~ e d e (NN . 00 ¢
1wd Vs " B 20.020000000 MHZ| 10 4 ~ A B v 20.100000000 MHz|
i/ Q factor \\ 129.9) Q factor 129.5|
o d \ 0 di
/ \
-10 df ‘ﬁ ]l -10 d
-20 dBm—~] = . —— -2p-dBm— =
| -20.28 7 —] 2 7 oA
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 40.0 MHz GCF 2.605 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.600764 GHz 19,28 dam nd8 down 20,02 MHz ML 2602522 GHz 16.67 dam nd8 down 20,1 WHz
T 1 2,59501 GHz -6.72 dBm nd8 26.00 dB TL L 2,59501 GHz -6.93 dBm nd8 26,00 d8
T2 1 2,61503 GHz -6.10 dBm Q factor 129.9 T2 1 2.61511 GHz -9.10 dBm Q factor 129.5

L U ]

Date: 24 AUG 2017 15:36:41

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 24.AUG.2017 153711

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.47 dBm| mili] 18.09 dBm)|
20 M1 2.6463190 GHZ| - M1 2.6401650 GHz
o B ST 26.00 dB| N - ~adB 26.00 dB|
e e =B “ | P ~
04 J By Pl 20.300000000 MHz| wd o~ ~— BTy 20.140000000 MHz|
Q factor 130.4) 7 Q factor 1311
/ /
o - 0 d -
4 ¥
BUE! 1
X — R
o N ol
) 30
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.645 GHz 1001 pts Span 40.0 MHZ CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.646319 GHz 17.47 dém ndB down 20.3 MHz ML 2.640165 GHz 18.09 dBm ndB down 20,14 MHz
T1 1 263481 GHz -8.70 dBm nds 26.00 d8 T1 1 2.63493 GHz -7.62 dBm nds 26.00 da
T2 1 265511 GHz -8.30 dBm Q factor 130.4 T2 1 2.65507 GHz -8.08 dBm Q factor 131.1
) - L )i ) -

Cate: 24 AUG 2017 15.37.21

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-9 of 43




s=amranas. FCC RF Test Report Report No. : FG762713-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.60 dBm) ™M1[1] 15.05 dBm)
40200 GHz 2.5616760 GHZ]
20 20
e ndB 26.00 dB| 26.00 dB|
o NN WP PR 4:845000000 Mz 04 L . 9630000000 MHz
7 Q facttr \ 527.4 i Q factor \ 266.0
04 04 / |
-tod Z10d i 1
204 20d f‘ \
A Ny Ny ]
A L S e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.5575 GHz 1001 pts Span 10.0 MHz CF 2.56 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.555402 GHz 13.60 dam nd8 down 4.845 MHz ML 2.561678 GHz 15.85 dam nd8 down 9.63 WHZ
T 1 2,555072 GHz -12.55 dbm nd8 26.00 dB TL L 2.555205 GHz -10.50 dBm n 26,00 d8
T2 1 2,559918 GHz -12.68 dém Q factor 527.4 T2 1 2.564835 GHz -10.24 dBm Q factor 266.0
L U J wa L JU J

Date: 19.0CT 2017 17:02.48 DCate: 19.0CT 2017 17.04:49

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.6a dBm) ™M1[1] 14.50 dBm)
2.60482000 GHz 2.6053800 GHZ]
20 T 20
Fl nd 26.00 dB . ndB 26.00 dB
. - pharny o B B s 4.855000000 MHZ P B AN BN e 10.010000000 MHz
o I (2 ad! 536.5 n 7 Qfactor’ ) 260.3
od } 0 di )
1 L
T X
-10 1‘: -10 d + =
1 f 1
204 \\ 20d { b
\ - . / b dan
oa S L A P v ALY, AV, -
70, T <y
40 df 40 df
50 d S0 d
&nd -60 di
CF 2.605 GHz 1001 pts Span 10.0 MHz GCF 2.605 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 260482 GHz 13.63 dam nd8 down 4.855 MHz ML 2.60538 GHz 14,50 dam nd8 down 10,01 WHz
T 1 2,602562 GHz -12.49 dbm nd8 26.00 dB TL L 2.599965 GHz -11.08 dam nd8 26.00 dB
T2 1 2.607418 GHz -12.38 dém Q factor 536.5 T2 1 2.609975 GHz -11.33 dém Q factor 260.3
L U ] wa L JU ]

Date: 19.0CT 2017 17:04.08 Date: 19.0CT 2017 17.06:08

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11.90 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.79 dBm| mili] 15.48 dBm|
2 18900 GHz 2.6505790 GHz
e Al 26.00 dB| & x ndg 26.00 dB
. . 5 T A
w0 i N AV, . PR, 4.835000000 MHZ, 104 L BT A 9.690000000 MHz
T 548.8 ] Q factor v 273.5
g ] od ! 4
: i |
BUE ¥ -10 di 4
! \ /
L 20 Fa A =
V 7 - N PV N e T " APy
W i vl YT\
30
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.653489 GHz 13.79 dBm ndB down 4.635 MHz ML 2.850579 GHz 15,48 dBm ndB down 9,69 MHZ
TL 1 2650082 GHz -12.45 dém ndé 26.00 dB TL 1 2.645145 GHz -10.55 dém ndé 26.00 d8
T2 1 2654918 GHz -12.23 dém Q factor 545.6 T2 1 2.654835 GHz -10.25 dém Q factor 273.
L ) - ( )i ) -
Date: 19.0CT.2017 17:04.29 Date: 19.0CT.2017 17.05.20
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